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PART NUMBER DESCRIPTION QTY

10-0098 BUSHING FOR SAFETY HOOK 2

10-0102 DRUM RETAINING WASHER (1/4 X 1-1/4 OD) 
- ZN 1

10-0129 CAPSTAN DRUM 76mm 1

10-0130 GUARD PLATE PCW3000 1

10-0132 ENGINE ALUMINUM COUPLING PCW3000 1

10-0133 ENGINE COUPLING PLATE 1

10-0134 THROTTLE CABLE ASSEMBLY PCW3000 1

10-0135 ROPE EXIT HOOK PCW3000 1

10-0136 ROPE ENTRY HOOK PCW3000 1

10-0137 WINCH HANDLE PCW3000 1

10-0427 ALUMINIUM ROPE GUIDE FOR CAPSTAN 
DRUM 76mm 1

31-0010 HCS 1/2-13 X 6 - GR5 - ZN 1

31-0038 MACHINE SCREW PAN HEAD SQUARE 
DRIVE 10-24 X 3/4-ZN 1

32-0004 BHCS M6-1 X 16mm - SS 2

32-0005 BHCS M6-1 x 20mm - SS 7

PART NUMBER DESCRIPTION QTY

32-0007 SHCS M8-1.25 X 16mm - BLACK 2

32-0008 HEX FLANGE SERRATED BOLT M8-1.25 X 
16mm - ZN 2

32-0009 SHCS M5-0.80 X 10mm 1

32-0055 BHCS M5-0.8 X 8mm - SS 2

32-0056 HEX FLANGE SERRATED BOLT M6-1.0 X 
20mm - ZN 4

33-0005 NUT 1/2-13 NYLON - ZN 1

33-0011 SQUARE NUT 10-24 - ZN 1

35-0004 FLAT WASHER 1/2 - ZN 4

39-0028 TAPPING SCREW - TYPE B-#10x1/2 2

43-0013 KEY FOR CAPSTAN DRUMS 57 MM, 76 MM & 
85 MM (5/16 X 1-1/4) 1

44-0002 THROTTLE LEVER PCW3000 1

45-0001 HONDA ENGINE GX-35 NT-S3 1

70-0031 ON/OFF SWITCH ASSY. FOR PCW3000 1

PCA-1281 SAFETY HOOK WLL: 3/4 TON 2

44-0185 LABLE FOR AUDITIVE PROTECTION 1
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